Ingersoll PARTS CATALOG 8-3350

ODYSSEY
INCLUDES MOWER

INDEX FAIMT ENGINES GENERAL IMFO




NDEY PRODUCT IDENTIFICATION NUMBERS (P.I.N.)
OR SERIAL NUMBERS (S/N)

ENGINE MODEL, SERIAL AND TRACTOR MODEL AND P.IN.
SPECIFICATION NUMBERS OR SERIAL NUMBERS

ENGINE IDENTIFICATION

TRACTOR MODEL ENGINE MODEL

Odyssey Briggs and Stratton
Vanguard 14 HP
Model 294447
Type 0445

NOTE: In this catalog there are references to serial numbers. To order the correct part
use these serial numbers as a guide.



MATN
IMDEX

INDEX

There is an index at the front and rear of this
catalog. The front index is an alphabetical index of
the major groups or assemblies.

The rear index is a numerical index of the part
numbers and pages on which these numbers are
shown.

ILLUSTRATION

Each illustration in this cataleg shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component in an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - “Use as required” indicates that the part
quantity is variable

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description In the parts
list.

O/L - "Obtain locally”

- “Footnotes” are added to a part number
when more information is needed for identification.
They only relate to the part numbers indicated.

All orders must include the following information

GENERAL INFORMATION

PARTS ORDERS

1. Correct part number.

2. Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers
6. Method for sending the parts.

7. Complete and correct address.
CATALOG REVISIONS

As the product changes. new pages will be available
for your catalog. A notice will be issued

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The guantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ’D
C 55159 CYLINDER ASSY -rearsteering ... ... ... .. . oo 1
28 C 58208 SOCKET ASSY -rear CYliNGer ... e e e 1
29 C 55856 PLUG - adjusting, SOCKE @85Y .....cccivvei i e e 1
30 C 55857 SEAT-50CKet, ball...ooi e e
31 C 58210 SPRING-SOCKET ..o e e e
32 C 58209 SEAT - S0CKEE SPIING «vvieees e e e
33 G 45175 CLAMP ASSY - SOCKEE BSSY . eeivi i e
16- 836 BOLT-1/2"X2-1/4" NLF. NEX i e e
34 132- 104 PIN-COtter, 3/18 K37 . e e e e e
35 C 55889 STUD - ball, socket & cYIINEE .....cccei e
36 13- 410 BOLT-1/4"x5/8"N.C. hex ... ... . . ol e e
37 92- 4 LOCK WASHER - 1/4"SAE .. ... ... ... . . 0 el e



MAIN ALPHABETICAL INDEX

TRACTOR SECTION

Axle, Front........oie e 19 Hydraulic System ... 25-35
Axle, Rear .....ccc.ooeieeiieee e 23 Adapter, Pump Drive..........ccooeeeee 31
Brake......coo 21 Hoses, Lines and Fittings................ 25
Control, Travel .. eee e 33 Lift, Hydraulic ..o 35
DT Torc | 41 Linkage, Control Valve...............cce.. 33
Electrical System.....ccocooviiieiiienns 37-39 Motor, Hydraulic Drive ....ccoceeeiieine 29
Fenders ... 15 PUMP. e 31
Filter, Engine Air......c.cccoooeiiiiiiiiieceeee 5 Valve, Control .........ooeeeieieene 27
Filter, Engine Oil...........c.ccooiiiiiiiiiiiie. 5 MUTFlEE e e, 5
Frame ... 11 PTO Clutch (Electric) ...l 9
Fuel System ... 7 Reflector, Rear..........c..ooooiiiiieiee 39
Grille. 13 Seat, Operators......ocveveveveeeeee 15
HItCh, TOW oo eee s eee sere ere e 29 Steering Wheel & Gear........cccoceceveennn 17
HOOd. ..o 13 Throttle Control .....c.civee i, 7
Choke Control ....cove i, 7 TOO! Tray e e iriieri e cer e e 15

Transmission. ........coveeeeeiieee e 19

Wheels, Front & Rear ... 21

MOWER SECTION

Axle, Rear ......ccooceiiieiieiee e, 45 DECK ... oo 43
Bells ..o 43 Linkage, Leveling.......cc.ccooociciiincinneee 45
Blades .ooeieiee 45 Mounting Bracket...........ccoocoiciiiciiicinncs 47
COVEIS .. 43 PUYS ..o 43-47

DECAlS oo 47 SpINdIes .o 45



Ingersoll

IHDEX

Faint & Oil

PAINT

Power Bed Gloss
16-ounce Aerosol Can........ 28484

Quart ..o C28485
Power White|

16-ounce Aerosol Can........ C28812

Quart....ccooeei e C28845

{Older 600 Series)
16-ounce Aerosol Can........ C28847
Quart ... 28848

(6000 Series)
16-ounce Aerosol Can........ C28853
Quart ..o C28854

(Older 400 Series)
16-ounce Aerosol Can........ C28846
Quart ..o C28852

Black, Semi Gloss
16-ounce Aerosol Can........ C28849
Quart ..o C28850

Black, High Heat
16-ounce Aerosol Can........ C28851

16-ounce Aerosol Can........ C30870

M & W Plum
16-ounce Aerosol Can........ 10-5688

BT T R AT
I LI DRl

" 16-ounce Aerosol Can........ C38444
QUAM . e, C38982

Odyssey Charcoal Grey
16-ounce Aerosol Can........ C47171

HYDRAULIC OIL

20W40, Use 32 Degrees and above.
12-Quart Case............. C32778

5W20, Use Below 32 Degrees.
12-Quart Case............. C32777







DEX

REF.

~NESHOEWN =

PART NO.
C37543
C37544
C34544

C33462
C33444
187-1041
192-21
113-208
C34351
£34320

AIR FILTER AND OIL FILTER

DESCRIPTION REQ'D
PRECLEANER ...ttt et ee et e s et e e s e e s saat e e e e s e s snat e ene s 1
o [ = T P 1
o I o | PR 1
MUFFLER
MUFFLER = @XNaAUST c.ovt e e e s e e e aeet v s e e e e are it s en e e e e aenr e e s 1
DEFLECTOR = £XNAUST......ocoi et e ettt e e s s saat e e e et e n e se e e s 1
BOREW - 318 = 32 X 3 B oo e e e s 4
LOCKWASHER = 3787 oot e et e e s et e e e e et bbrns e 1
BOLT = 378" = 18 X 1-1/47 oo e e e e e e ae s 1
A o I T TV P 2

BOLT - exhaust flange ... e et e e e 4



DEX

IWNDER




DEX

REF.

—_

—_

OO R WK =2

QOWwOW-NATWMN =

PART NO.

C10678
C28962
NSS

C44818
C44812
NSS

C23527
C14690
C32376
C31978

C46393
C46394
C35067
182-559
C3529N1
C34117
C31977
C27233
C32455
113-1
C37200
131-834

FUEL SYSTEM

DESCRIPTION

ELBOW = hOSE Q0% ..o et e se e e see e
RETAINER - fUgl lINE ....coiiiiiie e
HOSE - fuel line (34.5") (use C28937 cutto length) .......ccco e
TANK = TUBL e e e e e
CAP - UL EANK .o e
HOSE - fuel line 14" (use C28937 cutto length) ..o ivveer e
LINER = £8MK. ... e e et eee e
CUSHION - fuel tank........coooviie e
CLAMP - HOSE 1/27 e e e e
FILTER = FUBL ... e e

CHOKE AND THROTTLE CONTROLS

CONTROL - throttle ..o e e e e
CONTROL = ChoKE ..ottt e e e
RETAINER -plastic..............c. o,
BOLT - No. 10 =24 X 3147t e
KNOB - CONETOl ... e e e e
NUT - No. 10 - 24 flange 1ock .........oceiiien e e e e,
CLIP - cable {ShOWN}.......ccccciii i e e
CLAMP = dOUBIE ... e e e e e e

BOLT -1/4" - 20 x 1/27 (clip to frame) ....ccvveeevei i e,
SCREW - 6 mm (clip to engine).....cccoooeviievin e ee
NUT = 14" = 20 oot et e e see






PART NO.

C33197
C32378
C32372
C32380
C32381
C33507
113-335
192-21
C31614
C31615
C31976
114-203
192-22

PTO ELECTRIC CLUTCH

DESCRIPTION REQ'D
O I 1 T 0 S P 1
ARMATURE = CIULCNL 1 ee e e e e e eees 1
ROTOR = ClULCH . ..o e e e e e e e e e 1
L I oo o O PR 1
KIT = SPFANG BN NUE. ... e e r e e e e ae e ene e eneas 1
BRACKET - anti-rotation ... oot te e e e e 1
BOLT - 71187 = 14 X 314 e e e e e e 1
LOCKWASHER - 3/87 ..o ot e et e e e e e e et e ens e e enrae e 1
SPACER - ClULCH ... e e e 1
WASHER - Clamping.....ccoo i e 1
KEY = 147 3 A" X 1=T/47 oo e e 1
BOLT - 3/8" - 24 x 1-1/2 {use 31 ft. IbS. tOrqQUE) ..cc.oo vt e e, 1
LOCKWASHER - 7/18" .. e et e e 1



INRX




NDEX

a
(.OOD"*JO'JO'I-I‘-%OJM—\q

PART NO.
C46827D
C31610
C24137
£22023
131-1318
C27508
131-69
195-521
113-120
C25317D
C25318D
121-106
C46837
C37166
C14730
192-23
113-424
138-2073
C16373
C31597
C33578
€33548D
C33576
C44887D
C448886D
192-20
113-101
33472
C45916
195-520

FRAME AND FOOT PADS

DESCRIPTION

FRAME = MailN.. ..o e eeen e
SHIELD - 0il tanK.....cccoo oo e,
SPRING - 18tCh ...
HINGE - frame ..o oceii e e vt
NUT = TockF2'NLF ot
PIN - attachment ..........ccco e
NUT - 1ok 127 N.F oo e
WASHER - 5/18" (over engine foot pad).............cceeeee
BOLT - 5/168” - 18 X 1-3/4” .o e
FOOT REST -LH oo,
FOOTREST-RH oo,
BOLT - 5/16" x 1/2" N.C. flange lock ............ccce e,
CAP - instrument panel................. oo

INSERT -CaAp oo e
SPACER - rear, frame........ccco e e
LOCKWASHER - 1/27 ..o e e
BOLT - 1/2" - 13 x 1" transaxle mounting.........c..ccoevveeee.
PIN - roll 3/16" x 1-1/4" oo e
PIN = latch. .. e e

SCREW - 1/4" 20 x1/2"black ... ... .. ... .. ..

SCREW - 1/4" X 5/16" blacK ... veevieeeiieeeee e
COVER = G0CESS coiiiiieieii et ettt eee et et eeees i aees e

SCREW-1/4"-20x 516" ... ... ... .. ... ... ..
SCREEN - towerside R H (shown) ... ... ... .. ...
SCREEN -towerside LH. ... ... .. ... .. . ..

LOCKWASHER - 516" ... ... ... .. .. . . ..

BOLT -5/M6"-18 x 1/2" ... .. .. . . ol ol
SEAL -engine air.. ... ... ... ... o o ...
SHIELD - heatexchange .. ... ... ... ... ... ... ..
WASHER - 518" ... ... ... . o



INDIEX

AU
e
7S
.

I3

%%\ /

P
G

v
\ } 4




NDEX HOOD AND GRILL

REF. PART NO. DESCRIPTION REQ'D
1 C33547D L0 T 0 T
C37312 HINGE - hood (not shown) is welded to hood........cc.oee e e,
2 C16362 SO I I oo e T I ol T T O UUUPRI
3 132-334 el O et o =T O I T SO
4 29314 BUTTON - push, ROOG FEIEASE ....cvviieeei e e e e s
5 C30126 ROD - push, hood FEIEESE ...t e e e et e e
6 C30004 BPRING = FEIEASE ...ttt e e et e e rne e
7 C33467 I 01 I oo o o
8 C31611 BRACKET - hood SIOP ...io it e e ettt e e e e et eae e e
9 121-106 BOLT -5/16" - 18 x 1/2" lange l0CK ........cc..ooeiiic e e,
10 C45043 GRILLE ... e e e e e ettt e e e st e e e e et
11 131-934 NUT - 1/47 - 20 flange 1OCK ... ..o e et
12 C31597 SCREW - 1147 - 20 % 112" BlACK ..ot
13 187-1334 SCREW -#8 - 1B X 1/2 Black ... e e
14 C10836 [ LT 0T PR
15 €43248D 03T | V= T
16 46842 BRACKET - heat ShIgld........ooo et e e
17 €33569D [ Y[ T Yo Lo 1 I T

17 C33570D EXTENDER - hood R.H. (SNOWN) ..o e s






DEX

REF.

Co~-1H ok kWK =

PART NO.
€31020D
C26827D
113-427
113-424
113-118
192-20
192-23
C37017D
C16429
C46836
C29812
195-2175
113-102
C26831D
€26829D
121-106
C46835D
£30942
C14728
C27594D
195-525
C17218
C17066
131-12186
C20305
C20306
113-102
131-911

SEAT, FENDER AND TOOL TRAY

DESCRIPTION REQ'D
SUPPORT - S€at, frONT. ..ottt ettt eee e e ee e et e e e e e e e aeees 1
SN o o O T I T to | B | RSP PR 1
ST I I O T P 2
ST I I "y L AV B O o T P 1
BOLT = 5118 X BB et et e er e e e e et aae s 1
LOCKWASHER = 51687 oot et e et ree et s e e st b e s ae s e santbeae s 1
LOCKWASHER = 1727 oo e e et ae e e et e ae e e et bbr e e eas 3
IR A (o e | 1
PIN - 8@t NINGE oo e e e e e ee e 1
S AT e e e e e e et aaas 1
A S HE R .. e e e e e e e e e e 4
WASHER - 5/16" X 1-1/4" 0D, ZINC.uiooiiiiie e e e e et e 4
BOLT - BB X B/ e e e e e s 4
FENDER - LIH. ShOWI ...ce e e e e e 1
[ [ = P 1
BOLT - 5/16" X 1/27 flange IoCK oo oo et e e e 10
HINGE ASSEMBLY = SBAE ..o ettt e e s st e e e s snat e e 1
REFLECTOR - red, r8ar fENUET ... e et e et ran e 2
L] Ry [ 11 T PR 1
LEVER -shift.. ... oo o o e e et e e et e e et e e e 1
NS o | e A o o 1 S 1 I 1
SPRING = Shift IBVET ..vvv et et et e ret e e st e e s e e e e santbeeeas 1
WASHER - cupped ... ... . il e s e e e 1
NUT -lock 3/8" N.C. heX.. ... oo o it oo s ee e e et e e e 2
CAP -spring.... ... ... . e e e e e e e 2
SPRING -seat. ... ... ... ... ... ... A
BOLT - B8 - 18 x 314" .. o o o it e e et e e e e e e 3
NUT-5/16"-18flange lock ... ... ... ... .. o i i it e s e e 7



INDIEX




DEX

REF.

—_—
OO R WK =2

11
11
12
13
14
15
16
17
18
19
20

PART NO.
113-206
C46840
C29044
C33940
£29812
113-241
C14201
131-1 352
C27501
138-143
195-541
195-2206
C33309
C33308
192-21
195-2069
015096
C44378
C37479
C46857
C46841

STEERING GEAR

DESCRIPTION REQ'D
BOLT - 3/8" X 3/4" NLC. HBX cociiiiei et e e s 4
WHEEL = STEEMANG .vet et ettt e e e s e e e e 1
L 0 Y PP 1
b P I (=TT o T OSSR 1
WASHER - 3787 X 1.4 e e et et e 2
BOLT = 3/B" = 18 X 3 i ittt ettt e et e et e et re e bbb 1
WASHER - ShIM... e e 4
NUT - 3/8" - 16 hex lock {torque 40-45 1. IDS.) e e, 1
BUSHING ...ttt e et ee e et aeet e eees e e e enes 1
PIN - O /4" X 2-T/47 e et e et et et et e ree e e 1
B OLT - B/B e e e e et et aee e e ea UAR
WASHER - 5/8” X 1-1/47 3 .06" thiCk ....oocee e e UAR
GEAR = SEBEIMNG 11eiii it e e ee e et et e e et s 1
BUSHING = SIEEVE .....ociiiiiit e et e et eet e e 2
LOCKWASHER - 3/8” ... oottt e e bt ree b 4
WASHER - 5/8” ZINC Plated......cccoi e e e 1
BUSHING - flanged NYION ... oo et see e e ee e e e e ens 1
SUPPORT - steering gear (includes item 9) ......oov e 1
TUBE = SEEEMNG o et i ieee e e e e e er e et e s 1
BOOT -plastic. ... ... . . e e e 1
SPACER - steering Wheel ... e 1



Check thread rotation for
correct balljoints.




DEX

REF.

Lo~ WWh =

PART NO.
C18812D
195-545
C45087D
C45086D
C28232
C22278
C11908
219-404
C13106
132-311
C25856D
C28226
187-1910
C44805D
192-23
128-165
128-365
C44641
C44640
219-17

FRONT AXLE

DESCRIPTION REQ'D
AXLE - TTONE. e e e e e e 1
S o | ST o T Tt~ 2
SPINDLE = RUH oo ettt e et et e e e e e s snnt e et e e e e e s 1
SPINDLE = LIH oo et e ettt e e e s ennt e st e e naee s 1
RING - retaining sSpindle........c... oot e 2
PIN - retaining, axle pIvOL ... e e e 1
WASHER = thrUSE ..o e e e e e s e e 4
FITTING = IUBFICAHON. ....ccvtiie e e et e e e s ennr e ee e e 3
COVER - lubHcation filting ... oo oo e e e 3
PIN - cotter 532" X 1-1/47 2
LI 5L O 1
WASHER - WhEBI SPACET ... oo e e UAR
BOLT -3/8"-16 x3/4"N.C. hexhead .............coooi oo 1
I L Lo [ = [ PP 1
LOCKWASHER = 1/2” ZINC...coii e eeeeee ettt e e s ennr st ae e e 4
NUT - 1/2" N.F. R.H. thread, 1oCK..........oooii e e e e 6
NUT - 1/2" N.F. LH. thread, [0CK ... e e e 2
BALL JOINT - 1/2" L.H. thread. ... e e 2
BALL JOINT - 1/2" RIH. thread ..o e e e e 1

FITTING - lubrication. ..... ... o o et it e e e e e e e e e 2



IMDEX




DEX

REF. PART NO.
1 C33942
2 C26361
3 138-2073
4 C31660
b C31662
6 C31604
7 C31661
8 C21942
9 C31605

10 C33427

11 C23910

12 113-2262

13 129-143

14 C23899

15 C24761

16 C40646

17 195-533

18 132-310

19 C28978

20 141-4

21 132-321

22 C31992

23 C31975
MDEX
1 C30913
2 C10314
3 C30912
4 219-403
5 C12110
6 C26021

ODYSSEY COMPACT TRACTOR

BRAKE ASSEMBLY
DESCRIPTION REQ'D
PEDAL - brake actuating... ... ... .. ... . . .. o
ARM - brake pedal ... ... . . o e 1
PIN - roll 318" X 1-1/4" . o o s e e e e e 1
SPRING -return ... . o s e i 1
GUIDE - neutral return ... ... . i e 1
ACCUATOR - parking brake ... ... ... . .. . . . 0 1
LEVER -brake lock ... ... . ol e 1
SPRING = BraKe I0CK......cciiiieii st eee e et et e e e e s ennr e et e e e 1
7L g T (VL= | (o] PSPPSR 1
BAND - BraKe ..o e 1
PIN - ClEVIS ..o e 1
BOLT = 378" = 18 X 1127 NBX . oo e 1
NU T =3 8710 e et 1
ARM - Brake oo e e e e e 1
ARM - brake (includes adjustment NUL).........cccooooee e e, 1
GUIDE - brake actuator.......c.ooo oo e 1
WASHER - 53717 LD e e e e e e e 5
PIN - cotter 187 X T e 5
CLEN S e 1
PIN-CIEVIS ..o e et 1
e 1S I oo 1 (= U 1
ROD - Brake ... 1
PAD - brake Padal. ..o e e e e e 1
FRONT AND REAR WHEELS

WHEEL -rear, 5bolt for 23 x 8.50 =12 tir8....c..iivee e e e e e e e e 2
BOLT -rear Wheel ... e 10
WHEEL - front {includes bearings) ... oo e 2
FITTING - IUBFCAtioN. ..o e 2
BEARING -wWheel ... 2

CAP - plastic, front ... e e 2



INDIEX

AN R T A L
e N0 <
P WLV g
ST ) JE) T LAY
AP B



DEX

REF.

Lo~k WK =2

TRANSMISSION AND FINAL DRIVE
PART NO. DESCRIPTION REQ'D
C24843 CASE ASSEMBLY - transmission (includes bearings & seals only) ..........cccec e 1
NSS CASE - transmission (order C24843) .ot e 1
Cl2713 BEARING = flanNQE ..o e et et e 2
C24804 BEARING = flanNQE ..o e e e e e 2
C24803 SEAL - 8hafl ... s e —————— 3
C13241 BEARING = SIEEVE ..ot e e e s e e e 1
C13385 BEARING = SIEEVE ..ot e e e s e e e 1
C13266 SEAL = Shift FOU .o e e e e e e e e 1
C28281 BEARING = TONEI ..o et e 1
C36902 DIFFERENTIAL ASSEMBLY (includes C36903, C30031, 12552) ........cc.cieeeveeee, 1
221-3 PLUG - filler and drain 3/8” {square head).........ccccv it e e 3
221-1842 PLUG - pIipe 3/8” SOCKEL.....coii i e e e 1
C16699 SHAFT -axle, short RH ..o e e 1
126-128 KEY - Woodruff, brake idler #18, 1/4" x 1-1/8".....cc.o oo e, 2
C16700 SHAFT - axle, [ong L.H .o e e e 1
£26342 RING - retainer, GXIE .oii oot n et e e ere e 2
C13196 GASKET - transmiSSion COVEN ...t et veee e rees e e e e e e 1
C36935 COVER - transmiSSION .........ccoi et e s et st e e e e e e e 1
C28241 BREATHER - tranSMISSION ...t e e e er et e e s 1
192-23 LOCKWASHER - 1/2" .. ... . o i il it et e e e e e e e 4
121-21 BOLT - 1/4" X 1/2" N.C. NeX I0CK ... ceeiieeeec et 6
C12725 L 1 11 S O 1
C37222 ROD -gearshift ... ... ... . ol el s s s e e e e e e 1
C14168 RING -retaining ... ... ... . o el e e e e 2
C36201 GEAR -clusterinput .. ... ... .. . ST |
C36203 GEAR -highrange. ... .. .. . . e e 1
C12552 GEAR -low551t00th ... ... ... .. ol e e e e o1
NSS DIFFERENTIAL CASE .... ... .. o ol h ir e et eiee e e e e e 1
C33305 BRAKE DRUM ... ... o ol it cid it it e e e e e e A
NSS GEAR -differential pinion. ... ... . . . o 2
NSS GEAR -differential .... ... ... ... ol s e e e e 2
NSS WASHER - pinion thrust ... .. ... . . o 2
NSS PIN - differential .... .... ... ... .. ... e e e e e e e e e
NSS PIN - differential pin 00K .......oooi oo e e e e 1
C30031 KIT - 5Crew (Set OF TOUM .o e e e e e e e e 1
C12718 WASHER - differential.........c...ccoeiiiee e e e 2
C14223 S o [ T o T Tt~ TR UAR
C33417 GEAR = brake idIEr e e e e s 1
C14222 RING - retainer, brake 10185 ... oee e e e e e 1
113-424 BOLT = 172" = 13 X 17 NEX et ie e et se e e e e e e 4
166-85 BOLT -1/2" - 13 X 1712 pt. flANgE c.ovvvis e e e e e e UAR
132-310 LN o £ T 1 1t O 1
195-541 WASHER - 6587 ID X 1.312" OD ... sttt e e 1
138-2073 PIN - spiral 37187 X 11147 e e e e e e 1



INDIEX




PART NO.
C33473
218-5065
218-5007
218-5107
218-5007
218-5062
218-5007
218-5232
C27764
131-351
C37220
C37221
C31435
C30939
28949
166-86
£31958
©33423
C33180
C37093
£31295
C31431

2 14-254
214-255
C31966
218-5117
C31973
C31974
218-5154
C33556
192-23
218-5107
218-5137

HYDRAULIC SYSTEM

DESCRIPTION

VALVE - control (repairs page 27)....ccoeeeen.
FITTING - 3/4" x 7/8" "0" fiNg ...cev e
O RING o e

D RING e
FITTING - 20° elboW ..o e

SCREW - 5/16" - 18 x 1-1/4" round head

NUT - lock 571687 oo,
TUBE - valve to upper motor port ................
TUBE - valve to lower motor port.................
TUBE - valve “out” to heat exchanger..........
MOTOR - hydraulic {repairs page 29)..........
SEAL - motor to transmission ..........cc.c..e.e,

SCREW - 1/2" - 18 x 1-1/4" 12 pt. flange (use 80t Ib. of torquel....cccceeer e,

PUMP - hydraulic 1/2" shaft (repairs page 31)
HOSE - pump inlet ..cvvveeeeiieee e e,
RESERVOIR - 0l ..ooveiiiiii e
CAFP -reservoir ... ... .. .. ... . ..

EXCHANGER - heat ... ociiien e,
HOSE - formed 90° 6-3/4" x 6-3/4" .............
CLAMP - hose 1-1/4" . ... .. .. .. ...
CLAMP - hose -1-1/2" ... ... . .. .. .
HOSE -pumptovalve ... ... ... .. ... .
FITTING-90°elbow.. ... ... ... ... ...
JUNUT-1/4"-20 ..
‘U" Clip - retainer.. ... ... ... ... .. ...
FITTING -plug1/2™-20... ... ... .. ...
HOSE - formed 90° 3-1/2" x 3-1/2" ... ... .
LOCKWASHER - 1/2" ... ... ... .. ...

FITTING - 90° male 7/8"-14 . ... .

FITTING - 45° male 7/8”" - 14 X 5/87 tUBe .. wov oo oo oo oo oo



LIFT SECTION RELIEF GROUP

HOLDING SECTION GROUP



PART NO.

C33473
C29958
C28217
28858
C29951
211-208
C21507
C17433
C17435
129-531
C26668
c28707
C28706
C28705
NSS
211-5
©17438
£28708
C17444
169-114
221-841
C21508
C26665
26664
C26666
C26663
129-166
C29950
C29958
211-7
C17443
C30002

HYDRAULIC CONTROL VALVE

DESCRIPTION REQ'D
VALVE - CONLrol, BWO SPO0L ..o i et e ee e eat e e erer s pna e ee e 1
CAP = BN .o e e et e e e e 2
RO e N I Yot o= T 1
1T T oo T | TS 4
SPRING - CENEEIING . .oivtecevt e e et raee s rres e snee e 2
BALL - steel 5/18" (7.94MIM) ....iiiii e e 1
SPRING = FEIET ..o e e e e 2
SCREW - relief @djust ......c..occe e e e e 1
GASKET - relief adjust Cap .....ooo e e 1
CAP - AdJUSE SCIEW . oo ettt e e 2
DETENT = SPOO0 ...oit it e e e e e e e e 1
SPACER - detnlt ..o e e e e 1
SPRING - detent FEIUM ..o e e e 1
WASHER TEILM ... e e e et ee e e e s s rnee e enraeee e 2
SPRING - relief (order C21511 relief kit, use spring only) .........cccooveri e, 1
BALL - steel 37187 {4.768 MM) ...oiiii it e 2
COVER-AEIENT. ... i e e e 1
SCREW - detent ... i e e e 4
SPRING-AEIENT. ... i e e e e 4
SCREW - COVEN ..... ... . il et e s et e e 4
e I L T TP 1
RETAINER - Ball SEAE.....c.c. ittt et neeen 1
SCREW - adjust, relief ... ... . . . o 1
GASKET -adjustcap ... ... ... . . e e 1
CAP -adjustscrew ... .. . . e e e 1
SEAT -reliefball.. ... ... . e 1
NUT -lock .. .. 0 o il s e e e e e
WASHER - spring retaining ... ... ... .. . 2
DETENT -spool ..... ... . o o o el e et et e e 1
BALL - steel 1/4" (B35 M) ... ... . i i s e e e e e 2
SCREW-detent ... ... ... ... . o e e e eee e e 2
KIT -seal ... .. . o el e et e s e 1



EEEEE




DEX

REF.

Lo~k WK =2

W N =

HYDRAULIC DRIVE MOTOR
PART NO. DESCRIPTION REQ'D
C30938 MOTOR = hYAFrAUNC ... eet e e e 1
28-668 BOLT - 3/87 - 24 X 4-T1/4" . oo et e s 7
C31308 COVER = B0 .. it ettt e et e et e e 1
C31310 COMMUTATOR AND RING SET ..ot e e 1
C313M1 IMANIFOLD ... ..o et ettt et bt e e bbb eaee et ene e e beae s 1
C31312 ROTOR ASSEMBLY ..ottt et et ettt e sre e ene e 1
C31314 PLATE = WEBKE . ..e it eetit e ettt ettt et e bt e see st be et e eme s nbe e e et be e e e 1
C31315 LINK = GV oottt ettt s et e se et ee e ene et 1
C31317 BEARING - ThFUST. .cvei e ettt et 1
C31318 SHAFT - COUPIING . oo e et et et e eee e 7
C31319 WASHER - thIUSE ..o et e et se e e e eena e 2
C31320 BEARING - ThFUST. .ceei e et et e e 1
C31321 HOUSING - driVe BN oo e ettt e e 1
C31322 BEARING = OUEBT ... e et ettt e ettt ene e eae e e 1
31323 KIT = S8 e e et e e re 1
NSS SEAL - COMMUEBLOT FING ... eeti ettt et e e e e 1
NSS SEAL = TNQ oo e e e e e e e e e e e 5
NSS SEAL = TNQ oo e e e e e e e e e e e 1
NSS WASHER = BACKUP ... oot et et et e e e et e ee e b e e s s s srne e e et reaaeess 1
NSS SEAL -dirt (notused) ... ... .. ol e e 1
DRAWBAR AND TOW HITCH
C13360D DRAWBAR ... ettt ettt et ettt bbbt 1
192-23 LOCKWASHER - 1727 .. e ettt e e s 2
113-424 BOLT = 1/2" X 1" IN.C. NEX .ottt et e e 2






DO~ WN

—_

HYDRAULIC PUMP (PARKER-HANNIFIN)

PART NO. DESCRIPTION REQ'D
C31958 PUMP - hydraulic 172" Shaft ... e e
F53102 PIN = QOWEL ettt st et et et een e e e
C31987 COVER = [B8I . eeiieet ettt et et e e e e e et e s e et e e snne e s sees s nnesanneen
C15731 GEAR ASSEMBLY = QIIVEN ... it ettt en e e e
C15732 D7 RING = COVEI ..ot et et ettt st e et e see e ene e e s
C15733 ST I o101 o TP
C15734 COVER = TTOM .. ettt et st ettt et et e e e se e e ee e
C15735 SEAL = Shafl ..o et e e
NSS GEAR ASSEMBLY - drive (1/2" shaft) {Use C31958) .........oiiiiee e
C15737 PLATE = WA . oottt et et e ettt e
C15738 SHIELD = NEAL ... e ettt ettt ettt e ee e e
C15739 7 PP TSP
C15740 BB A L e e et et ae et et e
113-111 BOL T .ottt et et e eae st e e e en e e e
31988 KEY - 1/8” square x 3/4" long (1.587 mm x 19.05 MM...ccciiin e e,
C19115 WWASHER ... e et

PUMP MOUNTING COMPONENTS

32437 MOUNT = FUBDET oo e e e e e e s eanr e s ae e e
131-911 NUT - 5/16" - 1B flange I0CK ... ccois oo et e e
83-55 SCREW - set 5/16” - 18 X 5/16” S0CKEt ..ottt e e,
C46080 ADAPTER = GIIVE .. oo e et e et e e e e e s rrne e e e st e eeees
C33506 e I o YU o (oY [ VL= 3= g o IR
113-208 BOLT -3/8" - 18 X 1-1/4" hBX ... oeee i e e e e
131-1 352 NUT - 3/B" - 16 flange IOCK .......cooi et e e
113-103 BOLT = 5/16" — 18 X 17 NBXuuiiiii e eees et e e e s ennr e s st ae e e
192-20 LOCKWASHER - 516" .. .. . o o il il s s it e

C33505 PILOT - pump adapter ... ... ... . . . e e e i



INDIEX



SPEED CONTROL
PART NO. DESCRIPTION REQ'D
C46481 KNOB - SPe CONIIOL . oeeiiiiiie et e e e e e e et brr e e eee s 1
NSS BUSHING - lever {(Use 353-482) ... i et sees e e e 1
C46482 LEVER - speed CONrOL ... e e ee v e e e et e e et s 1
10482 SPRING = COMPIESSION .....ciiit et eee ettt e s e et e s s e se s s srat s eees s s ssa s sbarrsteeaee s 1
C44383 WASHER = thrUSE ..o e e e e et ree e 1
C31670 ROD = CONETOL ... oo e e et e e e ennr e st ae e aeees 1
129-122 NUT - 5/16" N.F. hex zING plated ... e 1
C19025 JOINT = D&IL e e e et r e e e e et eee et b be e s n e e enns 1
132-320 PIN - GOt 31327 X B/A7 oo e 1
138-2072 PIN = 1Ol /8" X A=3/47 eeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeen 1
C30827 SPRING = [0GAIOT ...t e et e e e e e e ee e et 2
113-14 BOLT - 1/d7 = 20 X 2 oo e e 2
192-19 LOCKWASHER - 1747 e e e e 2
C37255 CARRIER = I0CEE0T ..o e e e 1
192-20 LOCKWASHER = 5/18" ..ottt et et e e e s eanr e s ae e e 1
32362 LOCATOR = half oo e ettt e e e s ennr e et ae e e 2
C37254 SUPPORT = I0CAIO ... ittt et e e e e s eanr e st ae e e 1
29653 SPACER = tUDE . oo e e e e 2
C44029 RETAINER - switCh lever . ... 1
187-1328 SCREW -#8 - 18 x 318" .. . il 1
C37198 CAM = SWIECH ... e e e e e e 1
44384 STRAP - Te NG o e e e e e e e 1
113-3 BOLT -1/4" - 20 X 3f4" . . . o il 2
129-101 NUT -1/d4" - 20 . o il el 2



INDIEX




HYDRAULIC LIFT
PART NO. DESCRIPTION REQ'D
3225380 SHAFT ASSEMBLY = lift ....ccei i e e 1
219-17 FITTING = IUBFICAtION. .. coeett ottt e e 1
C29693 PIN - cylinder to lever, CleVIS... ... e e e e 1
132-310 PIN - OB 1/8” X 17 ettt e e 5
C44743 HOBE = JONG 1ttt ettt ettt et ettt e et ae e b et se e bt nneeas 1
C17249 BRACKET = MOUNTING, tOP .uvei et e ieet st et e st veee s vees s se e e e an e saeensse e 2
C17250 BRACKET - mounting, Bottom ... e e 2
192-20 LOCKWASHER = 57187 ottt ettt et e e 1
C33136D BRACKET - CYlINGEI .. oottt et et 1
C46485 LEVER - [ift CONETOL ... ettt e e 1
C46481 KNOB - cONrOl IBVET ... e e 1
NSS BUSHING - lift lever {USE 353-4B2) ... i e e e e 1
132-320 PIN - COE 3/327 X 3/47 e e et et et et 1
195-533 WASHER - 1727 e e et et et e et eee ettt e e eae e e en 1
44383 WASHER = NYION. ... e e e e 1
31681 SPRING - CONrOL LBV, ..ottt e 1
195-521 WASHER = 5/187 ... e et et e e 1
31670 ROD = CONEIOL L.t e ettt et ettt eae s sbe e enesrn s 1
129-122 NUT = 516" N, REX o i e e e e 1
C19025 BALL JOINT ... . o o il il it et e e e e e e e e 1
113-208 BOLT - 3787 X 1=1/4" e ettt ettt ee e B
131-938 NUT - 10CK 378" IN.C. RBX .. ittt e e seeeas B
113-208 BOLT -3/8"- 168 x 1-1/4" .. . . . e e e e 4
C26188 PIN - cylinderbase ... ... ... .. . ... . o U |
218-1093 FITTING - hydraulic 45° elbow.. ... ... ... . .. . . el e e 1
218-5134 FITTING - valve 450 elbow (includes 218-5004 “0" r|ng) e e 2
C44742 HOSE -short... .. ... . . i s s e e
C26493 CYLINDER - I o o o o o o o 1
C30054 KIT -seal ... . e e e e 1
C13106 COVER - lubrication fitting ... ... ... ... . . . 1






DEX

REF.

Lo~k WK =2

PART NO.

C46825
C14537
£33022
C31943
C37272
C46843
C24813
C30937
C24460
C30279
C25338
C31951
C31950
C31947
C30260
C24813
C31988
C46890
€33024
C32178
C43044
C31937
C41010
C30267
C30275
C33197
NA

NA

C342M
NA

NA

NA

ELECTRICAL SYSTEM

DESCRIPTION

HARNESS = WIFE, MIEIN cvv e e e s s ere s s s s s se s s s ae s e s e
CONNECTOR - headlight .........cco o
CABLE - battery (+) to solenoid .........occceev v
CABLE - battery (=)o et e
CABLE - StArter ......ccei ettt
HARNESS - seat SWItCh ..o

CONNECTOR = W ...ttt et e

CONNECTOR -seat sSWItCh .......cccooieiiiiiii e
CONNECTOR - ignition sWitch ...
CONNECTOR - SWILCH . ..ot
CONNECTOR - harnESS .....eocieiiiii et e e
CONNECTOR - PTO switch, two terminal..........cc.ocoeeiien e
CONNECTOR - PTO switch, three terminal ............ccccooviiiee e,
KIT - fuse holder.......coo e e

S e {0 2= T o] T
CONNECTOR = WIFE ... ittt et et
KIT = QIOA€. e e e e e e s
SWITCH - 888L ..o e
SWITCH - SOIBN0I ..t e
HEADLIGHT ... ... o i it e i s e e e
SWITCH = light o e e
SWITCH = PTO e e
BATTERY -12volt ... ... .. . .
SWITCH - ignition ... ... ... . ... ... . . . ..
SWITCH -inter-lock .. ... ... . . ... . . ..
CLUTCH -PTO ... .. i i ein e e e e
CARBURETOR - (see your local B&S dealer) ... ... ... ... ...
ARMATURE - magneto - (see your local B&S dealer)
PLUG -spark .. ... ... . . s e e e
RECTIFIER (see your local B&S dealer) ... ... ... ...
STATCR (see your local B&S dealer). ... ... ... ... ... ... ..
STARTER (see your local B&S dealer) ... ... ... ... . ... ...



)

INDEX

k)
n
£
&=



i

RE

N =

N me W

HDEX

F.

Lo~ WNN =

PART NO.
129-101
C24062
C31618
C31612
C31620
C33475
121-21
C19521
C33696
C33697
C32407
C22947
C32397
C32396
192-19
111-101
131-834
€23012
195-518
113-3
129-101

121-639
187-1334
£32178
NSS
C28932
C14304
C22573
C30942

ELECTRICAL SYSTEM HARDWARE

DESCRIPTION REQ'D
R L e 7 T 2
COVER - battery terminal .........cc.. o e e 1
COVER - starter (ermmINGl.........ccevi e e e e e rat e 1
07 el e N O I (o] o P 1
NUT = Knurled, PTO SWIHCH ... e e ras e 1
I At S o= 1 ) Y OO 1
BOLT = 178" = 20 X 112 oot et e e e e s s rat e 1
L I |y 3
SCREW -3 - 40 X 1=/ 2 e e e e e e 2
L - o RO TP PR 2
L= A o | T (o o TP 1
LI ST 17 T PR UAR
L7 S o TH | TP PR 1
NUT = SWIECN 587 = B3 oo e e e et et aaa s 1
LOCKWASHER = /47 oot e ettt e e e s e et e e e e et bbr e e 2
2T I I R I T ST 2
NUT - 1747 - 20 flange TOCK . ......oeoiieee i e e e 2
LOCKWASHER. ... ii ettt ee s et e s ert e e et s e e e s s s st b be e e e s ae e e sansbebees 1
L | 4
BOLT -1/4" - 20 X 34" . .. o e o it oo e et e e et e e e 2
R L U 2
HEADLIGHT ASSEMBLY AND REAR REFLECTOR
RETAINER - headlight ...t e vt e e 4
S O T N o Tt I 4
HEADLIGHT ASSEMBLY ..oooii ottt eet et e e e s saat bbb be e s s snat e eee s 2
RECEPTACLE - headlight (order C32178) ... ..... ... .. (i i e e e A
BULB - headlight ... ... ... . . o e s it s s e e e e 1
GASKET - headlight ... ... ... .. s en e e e 2
LENS - headlight ... ... ... . . o e it s een e e e e 1
REFLECTOR -red. rearfender ... ... ... .. .. . 0 o e i e 2



INDIEX

—14HP

A WARNING

READ OFERATORYS MANUALS.
KNOW LOCATION & FUNCTION OF ALL CONTROLS.
BEFCRE STARTING ENGINE: DISENGAGE PTO & PLACE
TRAVEL CONTROL IN NEUTRAL.
USE LOW GEAR QR HILLY b RAMPS,
BACK UP STEEF HILLS & RAMPS.
DANE FORVARD GOING DOWH STEEP HILLS & RARIPS.
KEEP ALL GUARDS, SHIELDS & SAFETY SWITCHES
IM PLACE & WORMING.
CLEAN WCRK AREA F THNGS THAT CQLLD
BE THROWN BY THE BLADES

D HOT MOV \WWHEN CHILDAEN OR OTHERS ARE ARDUND
NEVEA CARRY CHILOAEN.
LOOK DOWN & BEHIND BEFORE AND WHILE NACKING,
GD UPAND OOWN SLOPES, NOT ACROSS.
IF WACHINE STORS GCING UPHILL, STGR NLADES

AND BACK COWN SLOWLY.
AVDID SUDDEN TURNS.

FAILURE TD OBSERVE THESE PRECAUTIONS
COULD RESULT IN SERICUS INJURY OR DEATH.

BMAKE/HEUTMAL - FEUAL 15 ON LLFT S1DE OF TARCTON

GoJ PARKING BRAAAE LOCH

TO ENGAGE - APPLY NRAKE AND FUT LDCK DOWN
TORFLEARY - FuER SRAKE FRDAL GOWN

MADE IN USA




DEY DECALS (Tractor)

REF. PART NO. DESCRIPTION REQ'D
1 46845 DECAL - hoot L.H .ot ettt e e
1 46846 DECAL - hoot RiH ..o et e
2 321-4767 DECAL - hydrauliC reSEIVOIN ... it e et e st e v vees s rees e e e e aeenns e e
3 C3358% DECAL - Shift FANGE oo e e e e s e e e e er e
4 46238 DECAL - BIBKE ottt ettt e et bbb
5 C46847 DECAL - 14 hp L.H. (ShOWN) oo e e
5 46848 DECAL - 14 hp RH et ettt e e
6 C46849 I 07 S I o o Y o S
7 C46326 DECAL - “OpEration.....ccuv i ettt eee s ettt e e e e s annt e aess s e e nneas
B C30539 IMEDALLION ..ottt et ettt et eee s e ee e eear e enea
9 C34184 DECAL - flag - ceeee et ettt et et et et et et



INDIEX




PART NO.
€31496D
C28105
195-533
187-1036
C44801
C18315D
131-1181
C23948
C31606
C31500
C31501
111-375
113-241
131-938
C44659D
€31608D
C12251
111-366
195-525
131-1352
111-371
C14768
195-105
C32958D
C30766
C30768
C31505
C10821

DECK, BELTS AND BACKSIDE IDLER PULLEY

DESCRIPTION REQ'D
COVER - deck belt ... e e e e e e 1
L =1 =TT 1o O 4
WASHER - 1727 e s e e e e e e 2
SCREW - 174" X 1/2" self-tappiINg.... oo et et e e e e e enns 3
BELT = QFIVE e et ettt e e e et e r e e e e e 1
T | P 2
L0 I s ey T T oSS 1
BELT = MOWEE QEOK....etieiiii e et e e e e e e e e e ene s eene s 1
SPRING - tBNSION .. ..ot e et e 1
ROLLER - @Nt-SCAID ....oeeeeiiee e e e e e e e e 2
SPACER = SIBBYE ..o e e e e e 2
BOLT - 3/8" - 18 X 3" CAIMIATE .. oeet et eee ettt e e e e e 1
BOLT -3/8"- 16 X 3" hex head ..o e e, 1
NUT - 3/8" - 16 flange 10CK . ... e e 2
I Q4 4T 1 S 1
T I Lo Y 1
PULLEY - backside MBI ... e e e e e e 1
BOLT - 3/8" - 18 X 1-1/4" CAIMTIAGE .. .oece e oeeet et ettt e e 1
MW ASHER = 3/ e e s e e e 2
NUT -3/8710CK ... oo oo o ot ot et it et it e e e e e e 2
BOLT = 3/8" 16 X 1" CAITIAQE ... cve s eeeie e e ettt e bttt see e et se e b e nen e 1
SPACER - SlEEVE ..o et e e 1
WASHER - 172" .. . o i s s et e A
DEFLECTOR -chute ... ... ... .. . i ol el e e e cieee e e e 1
ROD -pivot ... ... ... . .. . A
NUT -push. . o e e e e 2
SPRING -chute ... ... .. . ol ol il s n e e e e e e 1
PIN-clevis 1/2" x 17 .. . o ol il il s e e e e e e e 4



IRDEX

IMEIEX

C)mg%%% 'EED-*‘D
~®

&
o-m ¢
O=8 =®
o

@ B0



HDEY REAR AXLE AND LEVELING LINKAGE

REF. PART NO. DESCRIPTION REQ'D
1 25682 WHEEL - QAUJE B ...ceei e e st e e s st et vee b e sne st et e snnee s e enseenes
2 C31499 BOLT = SOUIEE . .cec i ettt e e et e s e e st b e s ee e e santbeaeas
3 195-541 WASHER = 85687 X 1,312 oottt e st se e s e
4 131-830 NUT - 1727 - 13 flange [OCK ..ot ieeis e ettt et st s re e er e
5 C31577 ROD - Vel @UJUST ..o e e e e e e e
6 131-838 NUT - 3/8" - 168 flange [OCK ....cei i ieeir e et et e s n e re e en e
7 132-310 e T eto £ =T O 7 It ST
8 C44655 STRAP = CONMMEBCION ..ttt et e e e eret b ret e e e s s st bbb e e e e s ae s e santbebees
9 141-54 L I Y s T
9 c10821 PIN - Clevis 172" X T8 . e e et e e e,

10 195-525 A SHER - B8 e et e e e

11 132-320 PIN - GO B/327 X B/47 .o e e e

12 C31547D AXLE = MNOWET <. e e,

13 C20005 PIN = IOCKING ..o e e ettt s e e et e ene

14 10482 SPRING = COMPIESSION ...utiiiiii ettt et e e e et e e e e s sanra e s estbsae e anees

15 138-96 PIN =TI /18" X 17 e ettt et eee e ere s e be et be et b e taee et e enses

16 111-340 BOLT - 3/8" - 168 X 3/47 CAITIAUE . ivvivt oo e ceereteeees e e e e eres e e e s s ren s et seee e s UAR

17 C15235D BRACKET - height adjUSt... ... e cn e s vee s e ne e e neeas

18 111-132 BOLT - 5/16” - 18 X3/4" CATIAUE ....veee s ceer s e stee s sies e erar e s se e e eran s see s caenat e s seessraennr e s seeas

19 131-911 NUT -5/M16"-18flange lock ... ... ... .. . . . il

20 219-403 T N T =Y T S

21 195-533 WASHER = 1727 i ettt e s be e e et et

22 C31579D BRACKET -channel .. ... . o o e e it e it e e e et e

23 113-207 BOLT -3/8" - 18 X 17 ... oo ot oot e it e e e e e e e e

24 C14768 SPACER - SleeVE ... oo o it i e et et e e et e e e et e,

25 C28105 RING -retaining ... ... ... . o el e e e e

26 131-1352 NUT-3/8"-16flangehead ... ... ... ... ... ... ... ... ..

27 C44667D BELLCRANK -leveling .... ... ... .. . . . il e )
INOEX SPINDLES AND BLADES
1 NSS HOUSING - spindle (use C40722. 219-20 and (2) C16516) .. ... ... e e e
2 C28971 BEARING -spindle ... ... ... .. . il el e e e i e
3 C10810 SPACER -bearing ... ... .. . ol i il el it s e e i e )
4 C255h42 ADAPTER -blade ... .. o e e e et e e e et e e
5 C31452 WASHER - 3/8" X 27 ... i it e it et e e et e et e e
6 192-21 LOCKWASHER - 3/8™ .. .. o o o it it it e et e e e e e
7 113-209 BOLT -3/8"-16 x 1-1/2" (use 35 ftlb. of torque) ... ... ... ... ... ... .. —
8 C31 566 SPINDLE - outhoard ... ... ... oo it it e et e e e e e e e
9 C29431 SPACER = SPINUIE .. et raet st e s e s srns s st e e s

10 C31571 SIS I L 7 U

11 113-206 BOLT -3/8" - 16 x 3/4" (use 15 Tt b, of tOrqUE) ..o e e

12 C31559 SPINDLE = CENLET....ueei it ettt et e s rret st ee s abe e s sans s s st e ae s sabe e s

13 C25544 SHIELD = BEAIMNG .. coeeeeeeees e e e s e sre e e e ere s nen s



INDIEX

BNEEX (4)
5 — DANGER | ONES
SPINNING ELADE - NO STEP
1[._ KEEFP CLEAK #

CONTACT CAN INJURE

a
c
-
-
z
2]
=
z
-]
=
S

CUTTING MEIGHT




NDEX

U R

PART NO.
C31582
C14262
C31583
138-2073
C21942
C44672D
C44676D
111-366
C16714
195-525
131-1352
C44683D
113-208
C16573
C44685D
113-219
195-2067
132-310
C25370
C12264
113-209
€10821
C28105

C31494
C12518
321-6210
C46324
C46323

C44669 MOUNTING BRACKET AND IDLER PULLEYS ASSEMBLY

DESCRIPTION REQ'D
SCREW - idler @adjUst ..o v e e e e 1
NUT = Belt tENSION ..o e e e e e e e 1
WASHER - diShEd ..o e s 2
PIN - SPIral 31187 X 11747 ot e e eeeeas 2
SPRING - t8NSI0N ...t ettt e 1
BRACKET = MOUNTING .. e oo oo e e e st e veee s vees s sne e e e tnes aen e saee s e e 1
YOKE - adjusting {includes Bushing) ......cccoveeciieeec e e 1
BOLT -3/8" - 16 X 1-1/4" CArfiage. . .coiiieeeievr e veees e e e e e e 1
BUSHING ... .ottt et ettt et ae et e s ae e eear e eneas 2
WV ASHER - 3787 e e et e et ettt eane e s 1
NUT - 3/8" - 18 flange head. ... oo e e 6
FRAME = BOW ..o oottt e e e et et e e e e e e s et s e e e e et e eee s 1
BOLT - 3/8" - 18 X 1-1/47 e e et e e et 1
SPACER - SIEEVE ..ot e e 4
ARM = HAIBE e e ettt e 1
BOLT - 3787 - 18 X 27 oo ettt ettt et ettt et et 1
WASHER = 1727 oo e et e et se e bt eae e 2
PIN = GO 187 X 1 e oo e e e rmne e e s 2
e e To 1 R e o Yo 1Y T O 2
BUSHING -flange. ... ... ... .. . . . e e e 2
BOLT = 3/8" - 18 X 1=1/27 oo et e e 2
PIN - CIEVIS 1727 X 17 i e et et et e et 2
RING -retaining ... ... ... . o el e e e e 2
DECALS (Mower)
DECAL - Mower drive DEIL.......oo e e 1
DECAL - "NO STEP ... oottt ettt et et et 2
DECAL - cutting heIght...........oo oot se e e e 1
DECAL - "Warning” spinning Blade ..o e 1
DECAL - "Danger” spinning blade (ShOWN)........cco v e 1



